SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

* 2480 87.74 - - 81.96 32.07 5.66 31.95 | 225 156 P H
* 2480 86.97 - - 81.19 32.07 5.66 31.95 | 225 156 A H
2496.08 51.77 -22.23 74 45.84 321 5.68 31.85 | 225 156 P H
BLE
2484.44 42.33 -11.67 54 36.55 32.07 5.66 31.95 | 225 156 A H
CH 39
* 2480 85.9 - - 80.12 32.07 5.66 31.95 120 206 P \%
2480MHz
* 2480 84.88 - - 79.1 32.07 5.66 31.95 120 206 A \%
2486.76 51.31 -22.69 74 45.53 32.07 5.66 31.95 120 206 P \%
2488.68 42.48 -11.52 54 36.65 321 5.68 31.95 120 206 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
BLE 4804 43.09 -30.91 74 58.51 33.8 8.68 57.9 - - P H
CH 00 4804 42.18 -31.82 74 57.6 33.8 8.68 57.9 - - P \Y
2402MHz
4880 42.97 -31.03 74 58.35 33.73 8.79 57.9 - - P H
BLE
7320 46.21 -27.79 74 58.91 35.73 11.09 59.52 - - P H
CH 19
4880 42.34 -31.66 74 57.72 33.73 8.79 57.9 - - P \Y
2440MHz
7320 46.13 -27.87 74 58.83 35.73 11.09 59.52 - - P \%
4960 43.18 -30.82 74 58.37 33.73 8.98 57.9 - - P H
BLE
7440 46.95 -27.05 74 59.91 35.78 11.12 59.86 - - P H
CH 39
4960 43.29 -30.71 74 58.48 33.73 8.98 57.9 - - P \%
2480MHz
7440 45.86 -28.14 74 58.82 35.78 11.12 59.86 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report
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Bluetooth LE 2Mbps

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) (dB) |(cm) |(deg) |(P/A)|(H/V)
2332.68 50.98 -23.02 74 46.15 31.63 5.47 32.27 200 210 P H
2386.125 41.35 -12.65 54 36.35 31.7 5.55 32.25 200 210 A H
* 2402 86.72 - - 81.71 31.7 5.55 32.24 200 210 P H
BLE
* 2402 84.98 - - 79.97 31.7 5.55 32.24 200 210 P H
CH 00
2381.82 51.66 -22.34 74 46.68 31.7 5.53 32.25 171 147 P \%
2402MHz
2338.14 41.35 -12.65 54 36.43 31.7 5.49 32.27 171 147 A \%
* 2402 82.94 - - 77.93 31.7 5.55 32.24 171 147 P \%
* 2402 82.11 - - 77.1 31.7 5.55 32.24 171 147 P \%
2354.8 50.63 -23.37 74 45.68 31.7 5.51 32.26 266 256 P H
2385.74 41.59 -12.41 54 36.59 31.7 5.55 32.25 266 256 A H
* 2440 86.3 - - 80.83 32 5.61 32.14 266 256 P H
* 2440 84.56 - - 79.09 32 5.61 32.14 266 256 P H
2488.59 51.29 -22.71 74 45.46 321 5.68 31.95 266 256 P H
BLE
2497.34 42.62 -11.38 54 36.69 32.1 5.68 31.85 266 256 A H
CH 19
2364.88 51.37 -22.63 74 46.41 31.7 5.51 32.25 170 167 P \%
2440MHz
2342.9 41.59 -12.41 54 36.66 31.7 5.49 32.26 170 167 A \Y,
* 2440 82.5 - - 77.03 32 5.61 32.14 170 167 P \%
* 2440 81.76 - - 76.29 32 5.61 32.14 170 167 A \%
2497.48 51.19 -22.81 74 45.26 32.1 5.68 31.85 170 167 P \Y,
2494.26 42.55 -11.45 54 36.62 321 5.68 31.85 170 167 A \%
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* 2480 86.03 - - 80.25 32.07 5.66 31.95 | 233 238 P H
* 2480 84.31 - - 78.53 32.07 5.66 31.95 | 233 238 P H
2495.52 52.08 -21.92 74 46.15 321 5.68 31.85 | 233 238 P H
BLE
2494.8 42.3 -11.7 54 36.37 32.1 5.68 31.85 | 233 238 A H
CH 39
* 2480 82.79 - - 77.01 32.07 5.66 31.95 | 290 171 P \%
2480MHz
* 2480 82 - - 76.22 32.07 5.66 31.95 | 290 171 A \%
2496.68 51.3 -22.7 74 45.37 32.1 5.68 31.85 | 290 171 P \%
2483.56 42.33 -11.67 54 36.55 32.07 5.66 31.95 | 290 171 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
BLE 4804 42.42 -31.58 74 57.84 33.8 8.68 57.9 - - P H
CH 00 4804 42.68 -31.32 74 58.1 33.8 8.68 57.9 - - P \Y
2402MHz
4880 43.93 -30.07 74 59.31 33.73 8.79 57.9 - - P H
BLE
7320 45.5 -28.5 74 58.2 35.73 11.09 59.52 - - P H
CH 19
4880 42.22 -31.78 74 57.6 33.73 8.79 57.9 - - P \Y
2440MHz
7320 45.84 -28.16 74 58.54 35.73 11.09 59.52 - - P \%
4960 42.41 -31.59 74 57.6 33.73 8.98 57.9 - - P H
BLE
7440 45.47 -28.53 74 58.43 35.78 11.12 59.86 - - P H
CH 39
4960 43.84 -30.16 74 59.03 33.73 8.98 57.9 - - P \%
2480MHz
7440 46.01 -27.99 74 58.97 35.78 11.12 59.86 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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<Ant 2>
Bluetooth LE 1Mbps

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) (dB) |(cm) |(deg) |(P/A)|(H/V)
2358.40 50.2 -23.8 74 45.25 31.7 5.51 32.26 100 147 P H
2373.42 41.29 -12.71 54 36.31 31.7 5.53 32.25 100 147 A H
* 2402 85.55 - - 80.54 31.7 5.55 32.24 100 147 P H
BLE
* 2402 84.69 - - 79.68 31.7 5.55 32.24 100 147 A H
CH 00
2346.64 50.62 -23.38 74 45.69 31.7 5.49 32.26 185 207 P \%
2402MHz
2357.56 41.19 -12.81 54 36.24 31.7 5.51 32.26 185 207 A \%
* 2402 87.31 - - 82.3 31.7 5.55 32.24 185 207 P \%
* 2402 85.16 - - 80.15 31.7 5.55 32.24 185 207 A \%
2318.12 50.74 -23.26 74 4591 31.63 5.47 32.27 100 163 P H
2383.64 41.37 -12.63 54 36.39 31.7 5.53 32.25 100 163 A H
* 2440 86.01 - - 80.54 32 5.61 32.14 100 163 P H
* 2440 85.25 - - 79.78 32 5.61 32.14 100 163 A H
2486.07 51.44 -22.56 74 45.66 32.07 5.66 31.95 100 163 P H
BLE
2489.22 42.16 -11.84 54 36.33 32.1 5.68 31.95 100 163 A H
CH 19
2337.16 50.66 -23.34 74 45.74 31.7 5.49 32.27 100 231 P \%
2440MHz
2356.48 41.39 -12.61 54 36.44 31.7 5.51 32.26 100 231 A \Y,
* 2440 86.71 - - 81.24 32 5.61 32.14 100 231 P \%
* 2440 85.89 - - 80.42 32 5.61 32.14 100 231 A \Y,
2498.88 51.19 -22.81 74 45.26 32.1 5.68 31.85 100 231 P \%
2487.75 42.52 -11.48 54 36.69 321 5.68 31.95 100 231 A \%
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* 2480 86.28 - - 80.5 32.07 5.66 31.95 122 157 P H
* 2480 85.34 - - 79.56 32.07 5.66 31.95 122 157 A H
2497.96 52.01 -21.99 74 46.08 321 5.68 31.85 122 157 P H
BLE
2492.52 42.17 -11.83 54 36.24 32.1 5.68 31.85 122 157 A H
CH 39
* 2480 86.47 - - 80.69 32.07 5.66 31.95 101 208 P \%
2480MHz
* 2480 84.98 - - 79.2 32.07 5.66 31.95 101 208 A \%
2485.88 52.41 -21.59 74 46.63 32.07 5.66 31.95 101 208 P \%
2488.68 42.51 -11.49 54 36.68 321 5.68 31.95 101 208 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
BLE 4804 42.55 -31.45 74 57.97 33.8 8.68 57.9 - - P H
CH 00 4804 42.22 -31.78 74 57.64 33.8 8.68 57.9 - - P \Y
2402MHz
4880 42.99 -31.01 74 58.37 33.73 8.79 57.9 - - P H
BLE
7320 45.6 -28.4 74 58.3 35.73 11.09 59.52 - - P H
CH 19
4880 43.26 -30.74 74 58.64 33.73 8.79 57.9 - - P \Y
2440MHz
7320 45.4 -28.6 74 58.1 35.73 11.09 59.52 - - P \%
4960 42.78 -31.22 74 57.97 33.73 8.98 57.9 - - P H
BLE
7440 45.16 -28.84 74 58.12 35.78 11.12 59.86 - - P H
CH 39
4960 4291 -31.09 74 58.1 33.73 8.98 57.9 - - P \%
2480MHz
7440 44.99 -29.01 74 57.95 35.78 11.12 59.86 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Bluetooth LE 2Mbps

2.4GHz 2400~2483.5MHz

BLE (Band Edge @ 3m)

BLE Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) (dB) |(cm)|(deg) |(P/A)|(H/IV)
2335.72 50.23 -23.77 74 45.31 31.7 5.49 32.27 129 160 P H
2356.93 41.36 -12.64 54 36.41 31.7 5.51 32.26 129 160 A H
* 2402 85.71 - - 80.7 31.7 5.55 32.24 129 160 P H
BLE
* 2402 84.78 - - 79.77 31.7 5.55 32.24 129 160 A H
CH 00
2380.24 51.38 -22.62 74 46.4 31.7 5.53 32.25 100 201 P \%
2402MHz
2363.02 41.83 -12.17 54 36.88 31.7 5.51 32.26 100 201 A \%
* 2402 86.63 - - 81.62 31.7 5.55 32.24 100 201 P \%
* 2402 85.87 - - 80.86 31.7 5.55 32.24 100 201 A \%
2350.32 50.19 -23.81 74 45.26 31.7 5.49 32.26 120 150 P H
2371.88 41.37 -12.63 54 36.39 31.7 5.53 32.25 120 150 A H
* 2440 86.06 - - 80.59 32 5.61 32.14 120 150 P H
* 2440 85.26 - - 79.79 32 5.61 32.14 120 150 A H
2489.99 51.78 -22.22 74 45.95 321 5.68 31.95 120 150 P H
BLE
2496.92 42.34 -11.66 54 36.41 32.1 5.68 31.85 120 150 A H
CH 19
2368.8 50.46 -23.54 74 45.48 31.7 5.53 32.25 100 204 P \%
2440MHz
2362.92 41.43 -12.57 54 36.48 31.7 5.51 32.26 100 204 A \Y,
* 2440 86.69 - - 81.22 32 5.61 32.14 100 204 P \Y,
* 2440 84.63 - - 79.16 32 5.61 32.14 100 204 A \%
2483.97 50.35 -23.65 74 44.57 32.07 5.66 31.95 100 204 P \Y,
2485.3 42.46 -11.54 54 36.68 32.07 5.66 31.95 100 204 A \%
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2480 86.05 - - 80.27 32.07 5.66 31.95 124 156 P H
2480 85.25 - - 79.47 32.07 5.66 31.95 124 156 A H
* 2499.6 51.16 -22.84 74 45.23 321 5.68 31.85 124 156 P H
BLE
* 2488.68 42.27 -11.73 54 36.44 32.1 5.68 31.95 124 156 A H
CH 39
2480 86.61 - - 80.83 32.07 5.66 31.95 100 205 P \%
2480MHz
2480 85.88 - - 80.1 32.07 5.66 31.95 100 205 A \%
* 2492.88 51.54 -22.46 74 45.61 32.1 5.68 31.85 100 205 P \%
* 2499.6 42.35 -11.65 54 36.42 321 5.68 31.85 100 205 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)
BLE Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
BLE 4804 41.98 -32.02 74 57.4 33.8 8.68 57.9 - - P H
CH 00 4804 43.01 -30.99 74 58.43 33.8 8.68 57.9 - - P \Y
2402MHz
4880 41.88 -32.12 74 57.26 33.73 8.79 57.9 - - P H
BLE
7320 45.92 -28.08 74 58.62 35.73 11.09 59.52 - - P H
CH 19
4880 41.86 -32.14 74 57.24 33.73 8.79 57.9 - - P \Y
2440MHz
7320 45.1 -28.9 74 57.8 35.73 11.09 59.52 - - P \%
4960 42.96 -31.04 74 58.15 33.73 8.98 57.9 - - P H
BLE
7440 44.33 -29.67 74 57.29 35.78 11.12 59.86 - - P H
CH 39
4960 42.62 -31.38 74 57.81 33.73 8.98 57.9 - - P \%
2480MHz
7440 44.88 -29.12 74 57.84 35.78 11.12 59.86 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz BLE (LF)

BLE Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
30 27.59 -12.41 40 33.53 24.8 0.56 313 - - P H
125.06 25.75 -17.75 43.5 38.68 17.42 1.15 315 - - P H
331.67 25.52 -20.48 46 34.77 20.17 1.92 31.34 - - P H
506.27 26.91 -19.09 46 31.7 24.01 241 31.21 - - P H
618.79 26.46 -19.54 46 29.31 25.97 271 31.53 - - P H
2.4GHz
882.63 28.15 -17.85 46 27.42 28.91 3.28 31.46 - - P H
BLLFE 30 29.8 -10.2 40 35.74 24.8 0.56 31.3 - - P \'%
130.88 27.88 -15.62 43.5 40.72 17.45 1.19 31.48 - - P \%
240.49 25.51 -20.49 46 37.88 17.64 1.62 31.63 - - P \'%
396.66 25.13 -20.87 46 32.68 21.73 211 31.39 - - P \%
638.19 26.6 -194 46 29.16 26.14 2.75 31.45 - - P \%
912.7 29.32 -16.68 46 28.23 29.2 3.34 31.45 - - P \%
1. Only the worst mode of ANT1_BLE 1Mbps test emission below 1GHz.
Remark 2. No other spurious found.
3. Allresults are PASS against limit line.
Note symbol
. Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.
! Test result is Margin line.
P/A | Peak or Average
H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

FCC ID: 2A4DH-3426

BLE Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
BLE 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 00
2402MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBpV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Note symbol
-L | Low channel location
-R | High channel location
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<Ant 1>
Bluetooth LE 1Mbps

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CHOO 2402MHz
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CHOO 2402MHz

1 Vertical Fundamental

Dates et 7
e ovm) Date: 2072.05:30 1 gBovm) Date: 20220530
1223 1229
1050 1050
a7 w3
peac 74
70l 700
29 » o] i PO S s Do St e [ PR —
350 350
s s
= e B 757 = 75 o0 a0, 200, Z200. 7500 Sa00
requency (i) Freauency ()
ste wscHoz:sz Ste aacroz sz
Condion - PEAK_BE. 74 3m HF_ANT_3117_0107 VERTICAL Condion PEAK. 74 m HE_ANT_3117_0107 VERTICAL
REW-1000 000KHz VEW 3000 030K1iz REW. 1000 000K/ VEW 3000 000Krz
Prject 21191501 Prject 2119160t
Vode Wodo 4 Vode Mode 4
Peak st #19 GOB227012194000K N #19 GUB227012194000K
Pine Zeih Rocoseory Plane Zvith Accessary
sting Defoi caing Defa
Over Limit  Resdincemna Cavie preamp A/pos T/pos ver Lisit Resdhntenna Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Foctor Renari frea Level Uime Line Level Factor Loss Factor Remarkc

T Wz dBuv/m | GB dBuV/m  dBuV  dB/m  dB  dB  cm  deg aBuV/m 98 GBuV/m  dBuV dB/m @B B o deg
1 239 s120-22.80 7400 425 L7051 .26 s 198 Pesk 1o aerco s5.56 155 74.00 80.55 370 5.55 32.24 s 198 peak
Datzs Datze
e amuvim) Date: 20220530 ) aBuvim) Dates 20220530
122 122
1054 1054
a1 ors
704 704
v st
52 52
:
354 S DR I =
1] ez
510 E=D 7% 77 oy 7t o0 00, 00, 7200 7500 3500
requency (i) roquency (W)
ste o3cHi2S2 Ste ocHeS2
Condion - AVG, BE. 54 Im HF_ANT 3117 0107 VERTICAL Condion+ AVG_ 54 3m HE_ANT 3117_0107 VERTICAL
RBIV-1000.000KHz VBWE3 000Kz RBV:1000.000RH4z VBW:3 000Kz
Prject 2191601 Projct 21191601
Wods ode 4 Mode ‘
Av s #19 GOBZ27012194000K SN #19 GUB227012194000K
Plane Zuith Accessor Plane Zuith Accessory
song Defait seing Defaut
Over Linit  Readintenna Covle Pream A/Pos T/pos Over Limit  Readantenna Cable Preamp A/Pos T/ros
frea Level Limt Line Lével Factor Loss Factor Renari Frea Level Limt Line Level Factor Loss Factor Remarc
e e @ e W e @@ e B R R
1 ads76 eLss 142 S0 3.2 370 S.51 225 les 138 Average 1o o200 s16s 27.69 5400 76.68 3170 555 3224 ls 198 Aversge

Sporton International Inc. (Shenzhen) Page Number : D4 of D48
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

Horizontal

Fundamental

Data 1 oata:3
1 gBuvim) Date: 20220530 - oate: 20220530
122 1225
1054 1050
875 87.5( L
704 700
524 1 L“ 524 R e
I
254 350
14 173
= = oy s 7522 7880 o0 0. 00 7200, 7500, E
Trecuency Oz requency (wiz)
axcHoz sz ascHoz sz
Condtion - PEAK_BE. 74 Im HF_ANT_3117_0107 HORZONTAL Condion - PEAK_74 3m HE_ANT_3117_0107 HORZONTAL
RO 1000 000Kz VBW.3000.000K6z REW:1000 000KIz VEW.3000 000Kz
Prject 2191601 Proect 21191601
Mods odo Vode ode
Peak s #19 COB221012104000K N #19 GUB227012194000K
Piane Zuith Accessory Piane Zuith Accessory
cetng Detat seting Defa
Over Linit Reaintema Cable Preamp AfPos T/pos Over Linit  Readntemna Cable Pream AfPos T/Pos
frea Level Liait Line Level rocror Loss Factor Renark Frea Level (iee Line oot Fecton lore Facest Renari
B R T @ wa W @R E B e w
1 aens: siss 242 700 4663 370 551 326 o0 149 peak e ome.s 8121 13.21 7.0 8L 300 561 234 106 149 beak
Data2 oata 4
1 gBuvim) oate 20220530 e oate: 20220530
122 1225
1054 1050
875 87.5( 1
704 700
e s
524 52
A B IS BRI IS e Sy
350| [P I SO AV I sttt
13 123
= = oy s 7522 7480 o0 0. 00 7200 7500,
Frecuency otz requency (wiz)
axcHoz sz 0252
Condtion - AVG_BE. 54 3m HF_ANT_3117_0107 HORZONTAL Condin - AVG_54 3m HE_ANT_3117_0107 HORIZONTAL
RBIV-1000 000KHz VB3 000Kz REVI-1000 000RHz VBW.3 000KHz
Prject 21191601 Proect 21191601
Mods Mode & Vode ode &
Av s #19 GOB227012134000K SN #19 GOB227012134000K
. Plane Zuith Accessory Plane Zuith Accessory
ceting Detat seing Deta
Over Linit  Reaintema Cable Preamp AfPos T/pos Over Linit  Readintemna Cable Pream AfPos T/Pos
frea Level Limis Line Lol Facror Loss Factar Renark Frea Level Lime Uine Level Fector Loss Facror Renari
R E 7 i R R T e e W W E e w
1 2eise 41.se 1210 5400 %5 370 5.1 3226 e 149 Average e 2008 44 2.4 5400 50.97 200 5.1 a4 10 149 Average
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SPORTON LAB.

FCC RF Test Report

Report No

.+ FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

1 Horizontal

Fundamental

Date: 20220530

PEAK_BE 74

430 24,

03CHD2-5Z.

21191601

Peak

Mode &
#19 GOB227012194000K
z s

iz dBuv/m

258, 272,
Frequency (MH2)

PEAK_BE_74 3m HF_ANT_317_0107 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

@ @/ aow  do/m @b

1 268555 51.65 -22.3 73.00 45.88 32.07 5.65 31.95 100 149 Peak

@ om e

Left blank

Date: 2022.05.30

AVG_eE 54|

03CH02-52

5
#19 GOB227012194000K

Avg.

458, 272,
Frequency (MHz)

AVG_BE_54 3m HF_ANT_3117_0107 HORIZONTAL
RBV-1000.000KHz VBW3.000KHz
211916.01

1 269500 42.82 1115 54.00 36.89 3210 5.68 3185 100

n e

149 Aver

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR211916-01B

oatw 7 vat
i agovm) Date: 20220530 — Date: 20220530
1223 1229
1050 1050
a7 w3
eax _7a
70 700
523 525 e
AU DS v S
350 350
s s
510 735 555 Zooi. iz 75 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191601 Prject 21191601
Vods Wodo & Vode Mode &
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari
R T i R R S b e W T w B e
1 amses se.s7 3333 7ece 5.6 370 5.3 25 16 208 Peak e aue.0 g8 12.29 74.00 se.s .60 S T4 16 208 Peok
oam:e bat: 10
i aBuvm) Date: 20220530 W Date: 20220530
1225 1229
1050 1050
87.5| 87.5( 1
700) 700
w54
523
350
s s
= B 3 i, g 75 o0 oo, 00, 200 7500 Sat0
roquency (i) roauency ()
Ste 0scroz:sz Ste aacHozsz
Condiion AV BE. 54 3m HE_ANT 3117_0107 VERTICAL Condon AVG. 64 3m HE_ANT 3117_0107 VERTICAL
REVT-1000 000KHz VBWS 000Kz RBVI 1000 000RHz VO 3 000kHz
Prject 21191501 Prject 21191601
Vods Vode Mode &
Av g s #19 GOBZ27012194000K SN #19 GUB227012194000K
. Plane sc Plane
sting Dot ceting Defa
Over Linit Resdintenna Casle Preams AfPos T/pos Over Linit  Readintemna Covle Pream A/Pos T/Pos
Frea Level Linie Line Leves Factor Loss Foctor Renaric Frea Level Uinis Line Level Focior Loss Factor Remark
T T R R A R
1 ez €13 1237 e ks 370 551 225 16 208 Averoge 1o me0 5555 355 se0 o8 0 Sl ie 126 205 Average
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

1

Vertical

Fundamental

Peak

Data: 11
el (dBuVim) Date: 20220530
1225
1050
75|
PEAK_BE 74
00|
525
350)
175
430 24, 258, 272, 2256, 250
Frequency (MH2)
Ste 03CHD2-5Z.
Conito PEAK_BE_74 3m HF_ANT_317_0107 VERTICAL
RBW-1000.000KHz VBW:3000.000KHz
Project 21191601
Mode Mode &
SN #19 GOB227012194000K
Plane z s

1

WAz dBuV/m OB dBuv/m dBuv dB/m  dB a8 cm  deg

2099.85 51.45 -22.55 74.00 45.52 32.10 5.68 3185 124 206 peak

Left blank

Avg.

"

AVG_eE 54|
525

458, 272,
Frequency (MHz)

03CH02-52

AVG_BE_54 3m HF_ANT_317_0107 VERTICAL

RBV-1000.000KHz VBW3.000KHz

211916.01

Mods &
#19 GOB227012194000K
Zuwith Accessory

Remark

= ae

2687.26 4260 -11.40 54.00 36.62 32.07 5.66 3195 124 206 Average

Left blank
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

1 Horizontal Fundamental

oat3 P
i agovm) Date: 20220530 — Date: 20220530
1223 1229
1050 1050
a7 w3
pes se 74 eax _7a
700 700
4 ; b I P PV P e S
-
350 350
s s
= 7358 7 it 5 7 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAK_BE. 74 3m HF_ANT_3t17_0107 HORZONTAL Condion  PEAK_74 3m HE_ANT_3117_0107 HORIZONTAL
REWN-1000 000KHz VEW 3000 000KHiz REW.1000 000K/ VEW 3000 000KFe
Prject 21191601 Prject 21191601
Vods Wodo & Vode Mode &
Peak s #19 GB27012194000K SN #19 GUBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari

OB GBuv/m dBuv dB/m  dB 8 cm  deg GBuv/m ~ dB dBuv/m dBuv dB/m @B a8 cm  deg

1 209.08 5177 -22.23 7a.00 45.84 3210 5.68 3185 225 156 Peak 1+ 208000 .76 137 74.00 51.9 32.07 5.65 31.95 225 156 Peax

otz oata:2
e @Buvim) Dater 20220530 —— Dates 20220530
1225 122
1050 1050
a1 o
704 704
MG e 54 Ave st
525 524
.
1 N S S~
350 o N DU A
173 12
0 768 27 oy oy 7 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condion - AVG_BE 54 3m HE_ANT_3117_0107 HORZONTAL Condion: AVG_54 3m HE_ANT_3117_0107 HORZONTAL
RBIV-1000.000KHz VBW:3 000Kz RB:1000.000RH4z VBW:3 000Kz
Prject 21191601 Projct 2191601
Wods ode 6 Mode oce
Av s #19 G0BZ27012194000K SN #19 GUB227012194000K
. Plans Zwith Accessor Plane 2 with Accessory
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 asess 4331187 S0 355 32.07 S.e6 3195 225 156 Average 1o ase.00 8697 32.97 540 8113 .07 5.6 .85 25 16 Aversee
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SPORTON LAB.

FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

1 Vertical Fundamental

oatw 7 a5
i agovm) Date: 20220530 — Date: 20220530
1223 1229
1050 1050
a7 w3
pes se 74 eax _7a
700 700
24 29 e B e
R SO P
350 350
s s
= 7358 7 it 5 7 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191601 Prject 21191601
Vods Wodo & Vode Mode &
Peak s #19 GB27012194000K SN #19 GUBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari
R T i R R S b e W T w B e

1 208675 51.31-22.69 7a.00 45.53 32.07 5.65 31.95 120 206 Peak 1+ 203000 85.90 11.9 74.00 80.12 32.07 5.65 31.95 120 206 Peax

oam:e oatz6
e @Buvim) Dater 20220530 —— Dates 20220530
1225 122
1050 1050
a1 o
704 704
MG e 54 Ave st
525 524
IR VO
N OO o
350 O D SN D
173 12
0 768 27 > oy 7 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condiin - AVG_BE 54 3m HF_ANT_3117_0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117_0107 VERTICAL
RBIV-1000.000KHz VBW:3 000Kz RBV:1000.000RH4z VBW:3 000Kz
Prject 21191601 Projct 2191601
Wods ode 6 Mode Mode 6
Av g s #19 G0BZ27012194000K SN #19 GUB227012194000K
. Plane sc Plane
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm

1 268565 42.45 1152 54.00 36.65 3210 5.68 31.95 120 206 Average 1% 2450.00 54.85 30.35 54.00 79.10 32.07 5.66 31.95 120 206 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CHOO0 2402MHz

Horizontal

Vertical

Peak

Datai 15 oata: 16
J @Bum) oate: 20220529 1By Date: 20220529
1225 1224
1054 1054
orsf ars
peak 74 peax 74
709 70
a6 54 ave st
52 52
. e S LoV NR BN P P B IRV N e O PP ——
359 350
12 12
0 7o0s. 2200 6800 Fra0s 75000 o0 Te0o. 2200, 6800 77406 7
Freauncy () Frequency (MHi)
ste 03cH0z:5Z ste 03cHo0z:52
Condion* PEAK_74 3m HF_ANT_3117_0107 HORZONTAL Condtion £ PEAK_74 3m HF_ANT_3117_0107 VERTICAL
Prject 2091601 Project ZristGo1
Mods m ode Mode &
s #19 GB227012194000K s #18 GOB227012194000K
Pins Zuith Accessory Plane Zuih Accessory
seting Defait seting Defaut
o - Over Linit  Readntenna Covle pream A/Pos T/pos
frea Frea Lever Linir L Remaric
¥ G TR mw  @mwE wW wm ® @ w
1 43000 43.05 3091 74.00 5851 3.8 .68 7.9 - Peok 1 480400 42.18 3182 74.00 57.60 3.8 .68 .90 o - Peak
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH19 2440MHz

1 Horizontal Vertical

oata: 19 oata: 20
e aBuvim) Date: 20220529 ) @muvim) Dote: 20220529
1224 1229
10540 1050
a3 o7
peaK 74 Ak 74
700 704
G 54 AvG 54
52z v g 525
. YIRS P e AL ]
350 354
12 114
@ 7o, 2200, [ 7m0, Zo000 00 7o00. T2z00. Tos00. Zra00. 000
Frequency () requency (W)
oacHo2S2 ste aacHo2:52
Condiion - PEAK_74 3m HF_ANT_3117_0107 HORZONTAL Condiion - PEAK_74 3m HF_ANT_3117_0107 VERTICAL
Peak Project 21191601 Project 21191601
Mode Viode § Mode Mode &
s #19 GOBZ27012194000K SN #19 GUB227012194000K
Plane - Plans with Accessory
seting Defaut seting Defaul
Over Lin s Trpes
frea Level L Remaric

1 amece 42.97 3163 7300 5835 3373 879 57.90

1 4me.00 42.38 31.66 74.00 57.72 3373 879 57
2 732000 45.21 2775 7s.00 36.91 35.73 11,09 59.52

2 730000 46,13 27,57 7400 6.83 3573 1169 9.52 - - Peax
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CH39 2480MHz

Horizontal

Vertical

@ Buv/m dow s/ @ @ =3
1 4%e.00 43.15 30.82 7a.00 5.3 3373 898 5.9 - - Peak
2 7ase0 45,95 27.05 7s.00 9.1 3576 1112 59.86 - - Peak

Date: 20220530

PEAK 74

VG 54

iz dBv7m

Datz 15 oat: 16
i agovm) Dot 20720529 2 Bavim)
1225 122
1054 1054
a1 o
peak 74
704 704
G 54
52 524 -
. RN e LNl o ] N i TN Sy
359 354
s ez
o D 2200, Teg00. Zraos 75000 o0 Tooo. [ Tego0.
Frequency (i) Freauency (i)
sie 03cHiz Sz Ste ocHezs2
Condion - PEAK_74 3m HF_ANT_3117_0107 HORZONTAL Condion: PEAK_74 3m HF_ANT_3117_0107 VERTICAL
P 2191601 21191601
Wod Mode ode 6
s #19 GB227012194000K s #19 C0B227012194000K
Pe ak Plane = Plane with Accessory
setng Defat seing Defaut
Over Linit o Ao Trp o

@ @uv/m oW @/m @ @

1 496000 43.29 3071 74.08 55.48 3373 8.95 57.90
2 7a40.00 45.35 2514 74.00 56.52 3575 1112 39.86

21400, 26000

Sporton International Inc. (Shenzhen)
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SPORTON LAB.

FCC RF Test Report Report No. : FR211916-01B

Bluetooth LE 2Mbps

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

oata1 oata3
) o) Date: 20220529 1 aBvim) Date: 20220529
122 122
1050 1050
a1 ors
peax 74,
704 704
524 s2sf e S R !
. IR SRV S
350 354
123 17
510 79 75 7575, o 7l o0 00, 500, 7200 7500 3000
roquency () requency (i)
ste 03cHI2S2 Ste o3cHe 2
Condion - PEAK_BE 74 3m HE_ANT_3117_0107 HORZONTAL Condtin £ PEAK_74 3m HE_ANT_3117 0107 HORIZONTAL
RBIV-T00.000KHz VBW:3000.000KHz RBIV:1000.000Kiz VEW:3000.000KHz
Prject 2191601 Projct 21101601
Wods o Mode Mode 7
Peak su £19 GB227012194000K st #19 COB227012194000K
Plae Plane
setng Defait seing Defaut
Over Linit Readintenna Cale Pream AfPos T/pos Over Linit  Readintemna Cable Pream A/Pos T/Pos
frea Level Limt Line Lével Factor Loss Factor Renari Frea Level Linie Line Level Factor  Loss Factor Remari
T T A T R A
1 s sess-22.02 7400 4e.15 L6 547 227 200 210 Pesk 1o seroe se2 1272 740 8171 370 555 3224 20 210 pex
Data:2 Data 4
1 @ovim) vate: 20220529 1 g8 Date: 2022.05.9
1225 122
1050 1050
o ors
700 700
AV st
52 52
| L]
369 P I O S
123 17
= D 552 778 o 7iis o0 00, 600, 7200 7500 3000
requency (i) requency (i)
ste o3cHi2S2 Ste o3cHo Sz
Condion £ AVG, BE 54 3m HE_ANT_3117_0107 HORIZONTAL Condtin £ AVG_ 54 3m HE_ANT_3117_0107 HORZONTAL
RBIV-1000.000KHz VBW:10.000KHz RBIV:100.000RHz VBW:10.000K¢z
Prject 21916.01 Projct 21191601
Wode ode 7 Mode n
Av sn #19 GUB227012184000K s #19 GOB227012194000K
. Plane Zwith Accessory Plane 2 with Accessory
setng it seting Defaut
Over Linit  Resdantenna Cale pream A/Pos T/pos Over Linit  Resdantemns  Cavle pream A/Pos T/pos
Frea Level Limit Line Leved Factor Loss ractor Renar Frea Level Linit Line Lvel Factor  Loss Factor Remari
B T T R T R T R R A R
1 2363 41351265 3400 3635 370 .55 225 200 210 Average 1e 0200 058 30.98 .00 75.37 3176 .55 24 200 20 pesk
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SPORTON LAB.

FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CHOO 2402MHz

Vertical Fundamental

vats et
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
a7 w3
eax _7a
70 | 700
SRSV S
ad; | a4 ]
350 350
s s
510 g 552 B £ 735 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191501 Prject 21191601
Vods Wodo 7 Vode Mode 7
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari

d8/m a8 a8 cm 98 dBuv/m

CE = G T R R
1 e sies-2.3 7a.ce 48 70 553 225 AL 147 Pesk 1 o200 sase 8.6 400 T8 70 S5 mad A 147 pesk
oauzs oatxs
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o
704 704
Ave st
52 524
35.0( 35nww
173 12
570 =D 7% 7575, o 78t o0 00, 00, 7200 7500 000
roquency () roquency (W)
ste o3cHizs2 Ste o3cHe S
Condin - AVG_BE 54 3m HF_ANT 3117 0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117 0107 VERTICAL
RBIV-1000.000KHz VBWEH0.000KHz RBIV:1000.000RHz VB 10000z
Prject 21191601 Projct 2191601
Wods ode 7 Mode Mode 7
Av g s #19 G0BZ27012194000K SN #19 GIB227012194000K
Plane s Plane
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 23804 6035 -les S0 343 370 S48 2y AL 147 Aversge 1o aeree 821 2801 sa0 716 370 555 2.4 U1 167 peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz -

L

Horizontal

Fundamental

1 238574 4159 -12.61 S4.00 36.59 3170

555 3225 266

256 Average

1% 2440.00 8455 30.55 S4.00 79.09 32.00

Data 1 oata:3
1 gBuvim) Date: 20220528 - oate: 20220520
122 1225
1054 1050
875 87.5( 1
peak 74
704 700
S ——
524 1 515M e
254 350
14 173
= = oy s 7522 7880 o0 0. 00 7200, 7500, E
Trecuency Oz requency (wiz)
axcHoz sz ascHoz sz
Condtion - PEAK_BE. 74 Im HF_ANT_3117_0107 HORZONTAL Condion - PEAK_74 3m HE_ANT_3117_0107 HORZONTAL
RO 1000 000Kz VBW.3000.000K6z REW:1000 000KIz VEW.3000 000Kz
Prject 2191601 Proect 21191601
Mods odo Vode ode
Peak s #19 COB221012104000K N #19 GUB227012194000K
Piane Zuith Accessory Piane Zuith Accessory
cetng Detat seting Defa
Over Linit Reaintema Cable Preamp AfPos T/pos Over Linit  Readntemna Cable Pream AfPos T/Pos
frea Level Liait Line Level rocror Loss Factor Renark Frea Level (iee Line oot Fecton lore Facest Renari
B R T @ wa W @R E B e w
1 assase se.es 2337 7.0 ds.és 370 551 326 266 256 beak e 2u0.00 530 12.30 70.00 8.8 .00 S.6L 214 266 25 beak
Data2 oata 4
1 gBuvim) oate 20220528 e oate: 20220528
122 1225
1054 1050
ars w75 "
704 700
e s
524 52
354 P N U N o
13 123
= = oy s 7522 7480 o0 0. 00 7200 7500,
Frecuency otz requency (wiz)
axcHoz sz oscrozsz
Condtion - AVG_BE._ 54 3m HF_ANT_3117_0107 HORZONTAL Condtin - AVG_54 3m HE_ANT_3117_0107 HORIZONTAL
RBYV-1000 000KHz VBWSH0 000Kz REVI-1000 000RH VB 0.000KHz
Prject 21191601 Proect 21191601
Mods Mode & Vode ode &
Av s #19 GOB227012134000K SN #19 GOB227012134000K
. Plane Zuith Accessory Plane Zuith Accessory
ceting Detat seing Deta
Over Linit  Reaintema Cable Preamp AfPos T/pos Over Linit  Readintemna Cable Pream AfPos T/Pos
frea Level Limis Line Lol Facror Loss Factar Renark Frea Level Lime Uine Level Fector Loss Facror Renari
R E 7 i R R T e e W W E e w

sl ma4 2 25

pesk

Sporton International Inc. (Shenzhen)
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SPORTON LAB.

FCC RF Test Report

Report No

.+ FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

Horizontal

Fundamental

Peak

Date: 20220529

PEAK_BE 74

430 24, 2

258, 272,
Frequency (MH2)

03CHD2-5Z.
PEAK_BE_74 3m HF_ANT_317_0107 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

21191601

Mode 8
#19 GOB227012194000K
z s

1 268859 5129 -22.71 7a.00 45.45 3210 5.68 31.95 265 256 Peak

Left blank

Avg.

Date: 20220529

AVG_eE 54|
525
i, 1
350]
175
430 24, 2286, 250

458, 272,
Frequency (MHz)

03CH02-52

AVG_BE_54 3m HF_ANT_317_0107 HORIZONTAL

RB/-1000.000KHz VBW-A0.000KHz

211916.01

8
#19 GOB227012194000K

1 269734 42.62 1138 54.00 36.69 3210 5.68 31.35 266 256 Aver

= ae

Left blank
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH19 2440MHz - L

1 Vertical Fundamental

oatw 7 vat
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
a7 w3 X
eax _7a
70 700
52.5( 1 525
8 T
VSO ST A
350 350
s s
510 735 7355 Zooi. iz 75 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191601 Prject 21191601
Vods Wodo & Vode Mode &
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari
R T i R R S b e W T w B e

1 s sy 2.6 a0 461 370 S.s1 225 N0 167 Pesk 1+ 0.0 8250 850 7400 7703 260 S.E1 24 16 167 pesk
Datacs oatz 10
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o X
704 704
Ave st
sz
:
354
173 12
570 7% 7365 o Ty 755 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condin - AVG_BE 54 3m HF_ANT 3117 0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117 0107 VERTICAL
RBIV-1000.000KHz VBWEH0.000KHz RBIV:1000.000RHz VB 10000z
Prject 21191601 Projct 2191601
Wods ode 8 Mode oce
Av s #19 GOBZ27012194000K SN #19 GUB227012194000K
. Plane Z with Accessor Plane Z with Accessor
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 225 6153 -12.41 3000 3666 3170 545 226 10 167 Aversge 1o awse.00 5176 2775 540 76.23 .00 5.6l .14 10 167 Aversee
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

1

Vertical

Fundamental

Date: 20220529

Peak o

iz dBuv/m

\ PEAK_BE 74
00|

525 L‘

350)

175

430 24, 258, 272, 2256, 2500
Frequency (MH2)
Ste 03CHD2-5Z.
Con PEAK_BE_74 3m HF_ANT_317_0107 VERTICAL
RBW-1000.000KHz VBW:3000.000KHz

Project 21191601

Mode 8
#19 GOB227012194000K
z s

OB GBuv/m dBuv dB/m  dB 8 cm  deg

1 269745 51.19 -22.81 7a.00 45.26 3210 5.68 3135 170 167 Peak

Left blank

Date: 20220529

AVG_eE 54|

03CH02-52

Avg.

AVG_BE_54 3m HF_ANT_317_0107 VERTICAL
RB/-1000.000KHz VBW-A0.000KHz
211916.01

Mods 8
#19 GOB227012194000K
Zuwith Accessory

1 269826 4255 1145 54.00 36.62 3210 5.68 3.8 170

458, 272,
Frequency (MHz)

Left blank
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

1 Horizontal Fundamental

Data: 3 Data: 1
el (dBuVim) Date: 20220529 vel (dBuVim) Date: 20220529

1225 1225

1050 1050

75| a75)

PEAK_BE 74 PEAK 74
00| 700

350 350
s s
= 7358 7 it 5 7 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAK_BE. 74 3m HF_ANT_3t17_0107 HORZONTAL Condion  PEAK_74 3m HE_ANT_3117_0107 HORIZONTAL
REWN-1000 000KHz VEW 3000 000KHiz REW.1000 000K/ VEW 3000 000KFe
Prject 21191601 Prject 21191601
Vods odo 9 Vode Mode §
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari
R T i R R S b e W T w B e
1 asss s2.es 2092 7ece 4605 0 568 .5 233 23 Pesk e aem.00 86.03 12.03 74.00 8025 2.7 5.5 395 33 238 Peok
vatw 4 bat:2
i aBuvm) Date: 20220529 p—— Date: 20220529
1225 1229
1050 1050
ez o
700) 700
A B 51 w54
523 529
.
354 DO N OO N IO, e e
s s
0 7358 7475 7 g e o0 oo, oo, 200 7500 Sat0
roquency (i) roauency ()
Ste 0scroz:sz Ste aacHozsz
Condiion AV BE. 54 3m HE_ANT 3117 0107 HORZONTAL Condion AVG. 64 3m HE_ANT 3117 0107 HORZONTAL
REVT-1000 000KH; VBW'10.000KHz RBYI 1000 000RH VB 10 000KH2
Prject 21191601 Prject 21191601
Vods oo § Vode o
Av s #19 GOBZ27012194000K SN #19 GIB227012194000K
. Plane Zwith Accesso Plane Zwith Accessory
sting Dot ceting Defa
Over Linit Resdintenna Casle Preams AfPos T/pos Over Linit  Readintemna Covle Pream A/Pos T/Pos
Frea Level Linie Line Leves Factor Loss Foctor Renaric Frea Level Uinis Line Level Focior Loss Factor Remark
T W dE7e B e aBW am T E @ e R
1 asese c20 10 e .37 0 588 35 233 238 Averoge 1+ aeg0 s e see 7853 e s S5 23 23 Feak
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz

Vertical

Fundamental

Peak

Data: 7
el (dBuVim) Date: 20220529
1225
1050
75|
PEAK_BE 74
00|
525
350)
175
450 2463, 2o, 2454, 252, 2
Frequency (MH2)
Ste 03CHD2-5Z.
Condition PEAK_BE_74 3m HF_ANT_317_0107 VERTICAL
RBW-1000.000KHz VBW:3000.000KHz
Project 21191601
Mode Mode 9
SN #19 GOB227012194000K
Plane Zuwith Accessory
setting Defauit
Over Limit Resgintenns Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor Remark

Data: 5
vel (dBuVim) Date: 20220529
1225
1050
a75)
PEAK 74
700
A |
525 b e N
R PRI
350)
75
000 1400, 700, 2200, 2600, 3000
Frequency (MiHz)
Site 03CH02-52
Condition PEAK_74 3m HF_ANT_3117_0107 VERTICAL
RBW1000.000Kz VEW/:3000.000KHz
Project 21191601
Mode. Mode 9
SN #19 GOB227012194000K
Plane Zwith Accessory
setting Default
ver Linit Resdintenna Cable Preasp A/Pos T/Pos
Freq Level Limit Line Level Factor loss Factor Remark

@ @ @ @ @@ e P A T R S
1 ase.es si0-22.70 7400 45.37 3210 S.68 3185 20 17 Pesk 1+ Ms0.00 8279 879 7400 Tel 2.7 S.ee 3.5 20 171 Pesk
oam:e oatz6
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o
704 704
MG e 54 Ave st
525 524
o
359 P N U N WO =
173 12
0 768 27 oy oy 7 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condin - AVG_BE 54 3m HF_ANT 3117 0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117_0107 VERTICAL
RBIV-1000.000KHz VBWEH0.000KHz RBV:1000.000RH4z VBW:3 000Kz
Prject 21191601 Projct 2191601
Wods Mode Mode 9
Av g s #19 GOBZ27012194000K SN #19 GIB227012194000K
. Plane sc Plane
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 aense 2331167 00 355 32.07 S.66 395 2 171 Aversge 1o ase.00 s2.00 20.00 5400 76.22 .07 5.66 .35 2% 171 Aversee
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CHOO0 2402MHz

Horizontal

Vertical

Data: 15 Data: 16
A dBuvim) Date: 20220529 1 6By Date: 20220529
1225) 1225
1052 1050
875 a5
PEAK 74 PEAK 74
700 700
a6 54| avG 54
52 52
A ATt it S STV PV TR AR S I RN
359 359
175 175
0 7600, 2200, 76800, 21400 26000 000 7600 12200 76800 21400, 2
Freauency (MHz) Freauency (MHD)
Ste 03CH02-52 site 03CH02-57
Condition PEAK 74 3m HF_ANT_3117_0107 HORIZONTAL Contir PEAK_74 3m HF_ANT_3117_0107 VERTICAL
Peak Project 21191601 Project 21191601
Mode I Mode Mode 7
sn #19 G0B227012194000K sn #19 GOB227012194000K
Plane Zuith Accessory Plane Zwith Accessory
setting Defaut setting Defaut
Over Linit  Readantemna Coble Preamp A/Pos T/Pos
frea Freq Level Linit L Remark
Tz G0V T Gav/m @B @w/m B ab/m @ £
1 480400 42.42 3158 74.00 5754 33.80 8.68 57.90 - - Peak 1 4504.00 4268 3132 74.00 58.10 33.80 B.68 57.99 - - Peak

Sporton International Inc. (Shenzhen)
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH19 2440MHz

1 Horizontal Vertical

Data: 19

Data: 20
el (Buvim) Date: 2022.05.29 1 9Buvim) Date: 2022.05.29
1225 1225
1050 1050
a7 o1
Ak 74 peax 74
700 700
6 54 AVG 54
52 525
P SRR e Uy N R P | R T P e e
35 350
75 5
0 760, T2200. 76800, 21400, 2000 000 7600. 2200, 76300 Z400. 26000
Frequency (WHz) Frequency (Miz)
03cH02 52 site 03cHo2 52
Condition PEAK_74 3m HF_ANT_3117_0107 HORZONTAL Condition PEAK_74 3m HF_ANT_3117_0107 VERTICAL
Peak Project 21191501 Project 21191601
Mode Mods 8 Mode ode
sn #19 GUB227012194000K sn #19 GOB227012194000K
Plane s Plane with Accessory
setting Defauit setting Defat
oz
Frea Level i Remark

1 ame.co 43.93 30.07 7300 59.31 3373 879 57.90

1 ame.00 42.22 3178 74.00 57.60 3373 879 57
2 7320000 45.50 26.50 7300 36.20 35.73 11,09 59.52

2 730000 45.3% 266 74.00 6.5 35.73 1169 9.52 - - Peax
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH39 2480MHz

1 Horizontal Vertical

oat 15 oata: 15
i agovm) Date: 20220529 2 Bavim) Date: 20220529
1223 1229
1050 1050
a7 w3
peak 74 eax _7a
70 700
e s v, 54
P 529
SRS o= e — PSS IR T S SR
350 350
s s
o 7o 2200, Touto. Fi400 Ze000 500 Too. 2200, Teado. Fiaco. Zo000
Frequency (i) Freauency (i)
ascrozsz Ste aacHoz sz
Condiion PEAK74 m HE_ANT_3117_0107 HORZONTAL Condion PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
S110i501 Froect Si0501
Vods odo 9 Vode ode 5
s £15 Goszzr012194000K s # GuB221012194000K
Pe ak Plane 7 with Acsessory Plane Zuith Accessory
sting Defoi ceing Defaut
[— o Ao Trp

@ Buv/m dow s/ @ @ =3 Wiz G/ @ abwv/m oW @b/m @ @ en  dee
1 4960.00 42.41 3159 7300 57.60 3373 8.98 5.9 - - Peak 1 4960.00 43.38 3016 74.00 59.03 33.73 8.95 57.90 - - Peax
2 7ase0 45.47 26.53 7s.00 36.43 3576 1112 59.86 - - Peak 2 7a40.00 46.01 27,99 74.00 56.97 35.75 1112 39.86 - Peac
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

<Ant 2>
Bluetooth LE 1Mbps

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CHOO 2402MHz

Horizontal Fundamental

Data: 1

) By bate: 20220528 1 gBuvim) vate 20220528
122 1224
1050 1050
a7 o
e 74
700) 700
525 1 524 PRPRTRS IR e
WW
350 350
s 13
510 = 70 7. 8 735 o0 oo, oo, 200 7500 5ot
roquency () roquency ()
Ste wscHo2:5z Ste o3cHes2
Condon - PEAK_BE 74 3m HF_ANT 3117 0107 HORZONTAL Condion PEAK_74 3m HE_ANT_3117_0107 HORIZONTAL
REIN-1000 000KHz VEW 3000 000KHz REW-1000 000KF VEWW 3030 000KHe
Prject 21191501 Prject Srisisot
Vods odo 28 Vode Modo 28
Peak su £19 GB27012194000K st #19 COB227012194000K
Plne 2 A Plane 2 i Accessary
sting cating Defa
R T T R T e R A
1 assear se0 e 7ece 4525 370 551 225 100 147 Pek Lo a0 w3 1153 a0 s o s 22 100 167 Fesk

Sporton International Inc. (Shenzhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

Avg.

Data:2
) (@Buvim) Date: 20220528
1225
1050
o7
00|
52.
1
350]
175
310 2531, 552 27, 79, 215
Frequency (i)
ste 03CH025Z
Condition AVG_BE_54 3m HF_ANT_3117_0107 HORIZONTAL
RBW-1000.000KHz VBW3.000KHz
Project 21191601
tode Mode 28
SN #19 GOB227012194000K
Piane Zwith Accessory
setting Defauit

1

ver  Linit
Freq Level Limit Line

Tz GBv/m 0B aBav/m

Readhntenna Coble Preamp
evel Factor  Loss Factor

Gw dem @ @

273,42 4129 -12.71 5400 36.31 370 5.53 3225

a/pos T/pos

Remark

147 Average

Data: 4
1 (@Buvim) Date: 20220528
1225
1050
875
700)
AVG 54
52, =
[P SO N N B
175
000 7400, 1800, 2200 2600,
Frequency (MHz)
site 03CH02-5Z
Condition AVG_54 3m HE_ANT_3117_0107 HORIZONTAL
RBW.1000.000KHz VBW/-3.000KHz
Project 21191601
Mode. Mode 28
#19 GOB227012194000K
Plane Zwith Accessory
setting Default
ver Linit ResdAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor or Remark

1.

Wz GB0v/m a8 douv/m

202,00 54.69 30.89 54.00

79.68 3170 5.5 3.2 100 147 Average
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CHOO 2402MHz

2 Vertical Fundamental

vats et
i agovm) Date: 20220528 — Date: 20220528
1223 1229
1050 1050
a7 w3
eax _7a
70 700
4 9 ot s g e
it
350 350
s s
510 g 552 B £ 735 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191601 Prject 21191601
Vods Wodo 28 Vode Mode 28
Peak s #19 GB227012194000K SN #19 GUBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari

@ @ @ @ @@ e P A T R S
1 aMe.s se.e2-2.38 7400 4569 370 543 226 185 207 Pesk 1 Me2ee ©.31 1331 740 8230 70 S5 24 s 207 Pesk
oauzs oatxs
e @Buvim) Dates 20220528 —— Dates 20220528
1225 122
1050 1050
a1 . o
704 704
Ave st
52 524
- i
359 O O U R
173 12
570 =D 7% 7575, o 78t o0 00, 00, 7200 7500 000
roquency () roquency (W)
ste o3cHizs2 Ste o3cHe S
Condiin - AVG_BE 54 3m HF_ANT_3117_0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117_0107 VERTICAL
RBIV-1000.000KHz VBW:3 000Kz RBV:1000.000RH4z VBW:3 000Kz
Prject 21191601 Projct 2191601
Wods ode 28 Mode Mode 20
Av g s #19 GOBZ27012194000K SN #19 GUBZ27012194000K
Plane s Plane
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 255 6103 -ns1 seee 3.6 3170 .51 226 dss 207 Aversge e ae2oo s5.16 3115 540 015 370 555 2.4 85 207 Aversee
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

Horizontal

Fundamental

T W e B @w/m e /e @8 @8 o deE

1 me4 4137 163 5600 36.39 3170 S.53 3225 100 163 Aversge

Data 1 oata:3
1 gBuvim) Date: 20220528 - oate: 20220528
122 1225
1054 1050
875 87.5( 1
peak 74
704 700
524 . 524 e
(A SO
254 350
14 173
= = oy s 7522 7880 o0 0. 00 7200, 7500, E
Trecuency Oz requency (wiz)
axcHoz sz ascHoz sz
Condtion - PEAK_BE. 74 Im HF_ANT_3117_0107 HORZONTAL Condion - PEAK_74 3m HE_ANT_3117_0107 HORZONTAL
RO 1000 000Kz VBW.3000.000K6z REW:1000 000KIz VEW.3000 000Kz
Prject 21191601 Proect 21191601
Mods odo Vode ode
Peak s #19 GlB221012104000K N #19 GUB227012194000K
Piane Zuith Accessory Piane Zuith Accessory
cetng Detat seting Defa
Over Linit Reaintema Cable Preamp AfPos T/pos Over Linit  Readntemna Cable Pream AfPos T/Pos
frea Level Liait Line Level rocror Loss Factor Renark Frea Level (iee Line oot Fecton lore Facest Renari
B R T @ wa W @R E B e w
1 ez sess 2325 00 45l e 547 22 oo 163 peak e 2000 o1 12.01 70.00 S5t .00 561 214 106 163 beak
Data2 oata 4
1 gBuvim) oate 20220528 e oate: 20220528
122 1225
1054 1050
ars orsl s
704 700
e s
524 52
1 - -
35.0| an__.,M
13 123
= = oy s 7522 7480 o0 0. 00 7200 7500,
Frecuency otz requency (wiz)
axcHoz sz oscrozsz
Condtion - AVG_BE. 54 3m HF_ANT_3117_0107 HORZONTAL Condin - AVG_54 3m HE_ANT_3117_0107 HORIZONTAL
RBIV-1000 000KHz VB3 000Kz REVI-1000 000RHz VBW.3 000KHz
Prject 21191601 Proect 21191601
Mods Mods 29 Vode ode 29
Av s #19 GOB227012134000K SN #19 GIB227012134000K
. Plane Zuith Accessory Plane Zuith Accessory
ceting Detat seing Deta
Over Linit  Reaintema Cable Preamp AfPos T/pos Over Linit  Readintemna Cable Pream AfPos T/Pos
frea Level Limis Line Lol Facror Loss Factar Renark Frea Level Lime Uine Level Fector Loss Facror Renari

T @we a8 dw/m W

1% 200,00 85.25 3125 .00 79.78 32.00 S.61 3214 100 163 Average
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SPORTON LAB.

FCC RF Test Report

Report No

.+ FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

Horizontal

Fundamental

Date: 20220528

PEAK_BE 74

430 24,

03CHD2-5Z.

21191601

Peak

iz dBuv/m

PEAK_BE 74 3m HF.
RBW-1000.000KHz VBW:3000.000KHz

Mode 29
#19 GOB227012194000K
z s

@ B/ dow /@ @

1 2686.07 51.44 -22.56 73.00 45.65 32.07 5.65 31.95 100 163 Peak

258, 272, 2256, 250
Frequency (MH2)

ANT_3117_0107 HORZONTAL

n e

Left blank

Date: 20220528

AVG_eE 54|

03CH02-52

Mode 2%
#

Avg.

AVG_BE_54 3m HF_ANT_3117_0107 HORIZONTAL
RBV-1000.000KHz VBW3.000KHz
211916.01

9
9 GOB227012194000K

1 268922 42.06 1184 5400 36.33 3210 5.68 3195 100

458, 272,
Frequency (MHz)

n e

163 Aver

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

2 Vertical

Fundamental

oatw 7
i agovm) Date: 20220528
1223
1050
a7
70
523 :
350
s
510 735 555 Zooi. iz 75
requency (i)
ste ascrozsz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz
Prject 21191601
Vods Wodo 29
Peak s #19 GOBZ27012194000K
Pine 2wt Accessory
sting Defoi
Over Limit  Resghntemna Cavie preamy A/Pos T/pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc

Data: 0
vel (dBuVim) Date: 20220528
1225
1050
a75) 1
PEAK 74
700
525 dxabipwsbbiyondiass]
[FRINRRAUPRAVEESS Sl b
350)
75
000 1400, 700, 2200, 2600, 3000
Frequency (MiHz)
Site 03CH02-52
Condition PEAK_74 3m HF_ANT_3117_0107 VERTICAL
RBW1000.000Kz VEW/:3000.000KHz
Project 21191601
Mode. Mode 29
SN #19 GOB227012194000K
Plane Zwith Accessory
setting Default
ver Linit Resdintenna Cable Preasp A/Pos T/Pos
Freq Level Limit Line Level Factor loss Factor Remark

GBuv/m ~ dB dBuv/m dBuv dB/m @B a8 cm  deg

©B dBuV/m  dBuV  dB/m @ n  deg
1 3.6 se.es 2.3 7ace 456 370 s 227 10 23 Pesk 1t 0.0 8671 1271 7400 8124 260 S.61 24 00 231 Pesk
Datacs oatz 10
e @Buvim) Dates 20220528 —— Dates 20220528
1225 122
1050 1050
87.5| 87.5( 1
704 704
Ave st
sz 524
1 ST DRRERA— |
I 1 .
359 S SN UM SO 2
173 12
570 7% 7365 o Ty 755 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condiin - AVG_BE 54 3m HF_ANT_3117_0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117_0107 VERTICAL
RBIV-1000.000KHz VBW:3 000Kz RBV:1000.000RH4z VBW:3 000Kz
Prject 21191601 Projct 2191601
Wods Mode Mode 29
Av g s #19 GOBZ27012194000K SN #19 GUB227012194000K
. Plane sc Plane
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 23648 4133161 000 346 3170 .51 226l 231 Aversge 1o awse.00 8583 3189 5400 80.42 .00 5.6l 3214 oo 231 Aversee
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

2

Vertical

Fundamental

Peak

Data: 11
el (dBuVim) Date: 20220528
1225
1050
75|
PEAK_BE 74
00|
525
350)
175
430 24, 258, 272, 2256, 2500
Frequency (MH2)
Ste 03CHD2-5Z.
Conito PEAK_BE_74 3m HF_ANT_317_0107 VERTICAL
RBW-1000.000KHz VBW:3000.000KHz
Project 21191601
Mode Mode 29
SN #19 GOB227012194000K
Plane z s

1

Wz d6uv/m b asav/m dbw ao/m 5 b

295,85 5119 -22.81 78.00 45.26 2.0 5.65 31.35

o aee

100 231 Peak

Left blank

Avg.

1

Date: 20220528

AVG_eE 54|

458, 272,
Frequency (MHz)

03CH02-52

AVG_BE_54 3m HF_ANT_317_0107 VERTICAL

RBV-1000.000KHz VBW3.000KHz

211916.01

Mode 29
#19 GOB227012194000K
Zuwith Accessory

2687.75 4252 -11.45 54.00 36.69 32.10 5.65 31.95

Remark

= ae

100 231 Average

Left blank
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

2 Horizontal Fundamental

oat3 P
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
a7 w3
pes se 74 eax _7a
700 700
529 & ] 529 g L alas ey
ISR PSS S e
350 350
s s
= 7358 7 it 5 7 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAK_BE. 74 3m HF_ANT_3t17_0107 HORZONTAL Condion  PEAK_74 3m HE_ANT_3117_0107 HORIZONTAL
REWN-1000 000KHz VEW 3000 000KHiz REW.1000 000K/ VEW 3000 000KFe
Prject 21191501 Prject 21191601
Vods Wodo 30 Vode Mode 30
Peak s #19 GB227012194000K SN #19 GIBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari

OB GBuv/m dBuv dB/m  dB 8 cm  deg GBuv/m ~ dB dBuv/m dBuv dB/m @B a8 cm  deg

1 2697.95 52.01 -21.99 7a.00 46.68 3210 5.68 3185 122 157 Peak 1+ 203000 86.28 12.28 74.00 80.50 32.07 5.65 31.95 122 157 Peax

otz oata:2
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o
704 704
MG e 54 Ave st
525 524
359 N N RS B B = s
173 12
0 768 27 > oy 7 o0 00, 000, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condion - AVG_BE 54 3m HE_ANT_3117_0107 HORZONTAL Condion: AVG_54 3m HE_ANT_3117_0107 HORZONTAL
RBIV-1000.000KHz VBW:3 000Kz RB:1000.000RH4z VBW:3 000Kz
Prject 21191601 Projct 2191601
Wods od 30 Mode oce
Av s #19 GIBZ27012194000K SN #19 GIB227012194000K
. Plans Zwith Accessor Plane 2 with Accessory
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o Vo e @ W W @ @@ @ d
1 asse 17 1183 e 3.6 3210 S.ep 385 12 157 Aversge 1o aese.oo 8534 3134 540 7955 .07 5.6 S5 12 157 Aversee
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

2 Vertical Fundamental

oatw 7 a5
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
a7 w3
pes se 74 eax _7a
700 700
523 524 i
MW
350 350
s s
= 7358 7475 it 5 7 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191501 Prject 21191601
Vods Wodo 30 Vode Mode 30
Peak s #19 GB227012194000K SN #19 GIBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari
R T i R R S b e W T w B e

1 aass.ss s2d1-21.59 7400 4663 2.7 S.66 3095 lo1 208 Pesk 1+ 3000 8647 1247 74.00 8.6 2.7 5.6 3195 61 208 Pesk
oam:e oatz6
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o
704 704
MG e 54 Ave st
525 524
J L]
[ EOVE S
359 o N W N
173 12
0 768 27 > oy 7 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condiin - AVG_BE 54 3m HF_ANT_3117_0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117_0107 VERTICAL
RBIV-1000.000KHz VBW:3 000Kz RBV:1000.000RH4z VBW:3 000Kz
Prject 21191601 Projct 2191601
Wods odo 30 Mode oce
Av s #19 GIBZ27012194000K SN #19 GIB227012194000K
. Plans Zwith Accessor Plane 2 with Accessory
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level LUime Line Level Factor 4 Remari
e e @ @ @ e @@ o Vo e @ W W @ @@ @ d
1 aesses ens-llds S0 .68 3210 S.68 395 lol 208 Average 1o aese.c0 8498 30.98 5400 75.20 .07 5.66 .85 1ol 208 Aversge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CHOO0 2402MHz

Horizontal

Vertical

Peak

Data: 15

A (@Buvim) Date: 20220531
1225
1050
a75)
PEAK 74
70|
A6 54
5. =
1 e
350)
175
0 7600, 2200, 16800, 21400, 26000
Frequency (MH2)
ste 03CH0252
Condtion PEAK_74 3m HF_ANT_3117_0107 HORIZONTAL
Project 21191601
Mode Mode 28
SN #19 GOB227012194000K
Plane

1 480800 42.55 -31.45 78.00 57.97 33.80 .68 5.9  --- - Peak

Data: 16

) g8y Date: 20220531
1225
1050
a75)
PEAK 74
700)
AVG 54
a2 I —————
PRI U S e
350)
175
000 7600. 12200, 6800, 21400, 2
Frequency (MHz)
site 03CH02-52
Condition PEAK_74 3m HF_ANT_3117_0107 VERTICAL
Project 21191601
Mode. Mode 28
s #19 G0B227012194000K
Plane Zwith Accessory
setting Defaut

Over Limit Resgantenna Cable Preasp A/Pos T/Pos
Freq Level Limit L

T W Gewv/m 8 dBuv/m

1 4809.00 42.22 3178 74.00 57.64 33.80 B.68 57.90  --- o Peak
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH19 2440MHz

2 Horizontal Vertical

Data:19 Data: 20
el (Buvim) Date: 2022.05.31 A @Bavm) Dote: 20220531
1225 1225
1050 1050
a7 o1
an A 74
700 700
6 54 AVG 54
52 525
. AR gt L e A ]
s st e 7
35 350
75 5
0 760, T2200. 76800, 21400, 2000 000 7600. 2200, 76300 Z400. 26000
Frequency (Hiz) Frequency (WHa)
03cH02 52 site 03cHo2 52
Condition PEAK_74 3m HF_ANT_3117_0107 HORZONTAL Condtion - PEAK_74 3m HF_ANT_3117_0107 VERTICAL
Peak Project 21191501 Project 21191601
Mode Mode 20 Mode ode 29
sn #19 GOB227012194000K sn #19 GOB227012194000K
Plane s Plane with Accessory
setting Defauit setting Defat
ver Lini e Trres
Frea Level i Remark

1 amece 42.99 3101 7300 8.3 3373 879 57.90

1 4m0.00 43.25 3070 74.00 55.64 3373 879 57
2 7320000 45.60 26.40 7300 36.30 35.73 11,09 59.52

2 730000 45.80 26,60 74.00 610 35.73 1169 9.52 - - Peax
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH39 2480MHz

2 Horizontal Vertical

oat 15 oata: 15
i agovm) Date: 20220531 2 Bavim) Date: 20220531
1223 1229
1050 1050
a7 w3
peak 74 eax _7a
70 700
e s v, 54
P 529
VP VS S T S
koo IRV AL DA it IR A S —
350 350
s s
o 7o 2200, Touto. Fi400 Ze000 500 Too. 2200, Teado. Fiaco. Zo000
Frequency (i) Freauency (i)
ascrozsz Ste aacHoz sz
Condiion PEAK74 m HE_ANT_3117_0107 HORZONTAL Condion PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
S1101501 Froect 21101501
Vods Wodo 30 Vode ode 30
s £15 GoBzzr012194000K s # GuB221012194000K
Pe ak Plane 7 with Acsessory Plane Zuith Accessory
sting Defoi ceing Defaut
[— o Ao Trp

@ Buv/m dow s/ @ @ =3 Wiz G/ @ abwv/m oW @b/m @ @ en  dee
1 49000 4275 31.22 7308 57.97 3373 898 5.9 - - Peak 1 496000 42.91 3169 74.00 5610 33.73 8.95 57.90 - - Peax
2 7ase.00 4516 26.5 7s.00 6.12 3.7 1112 59.86 - - Peak 2 7aseleo 42193 20061 Jaop 57.95 35.78 11112 39.86  --- o Peak
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

Bluetooth LE 2Mbps

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

oata1 oata3
) o) Date: 20220529 1 aBvim) Date: 20220529
122 122
1050 1050
a1 ors
peax 74,
704 704
525 - 525 Mwwmwwwm
IS —"
350 354
123 17
510 D 75 7575, o 7l o0 00, 000, 7200 7500 3000
roquency () requency (i)
ste 03cHI2S2 Ste o3cHe 2
Condion - PEAK_BE 74 3m HE_ANT_3117_0107 HORZONTAL Condtin £ PEAK_74 3m HE_ANT_3117 0107 HORIZONTAL
RBIV-T00.000KHz VBW:3000.000KHz RBIV:1000.000Kiz VEW:3000.000KHz
Prject 2191601 Projct 21101601
Wods odo 31 Mode
Peak su £19 GB27012194000K st #19 C0B227012194000K
Plae Zuith Accessory Plane Zuith Accessory
setng Defait seing Defaut
Over Linit Readintenna Cale Pream AfPos T/pos Over Linit  Readintemna Cable Pream A/Pos T/Pos
frea Level Limt Line Lével Factor Loss Factor Renari Frea Level Linie Line Level Factor  Loss Factor Remari
T T A T R A
12573 50032377 7ace 4531 370 43 22 13 160 Pesk 1o aeroo s571 1171 740 8070 370 555 3224 18 160 peak
Data:2 Data 4
1 @ovim) vate: 20220529 1 g8 Date: 2022.05.9
1225 122
1050 1050
o ors
700 700
AV st
52 s
1 SR S
35.0| B R SOV B e e
123 17
= D 552 778 o 7iis o0 00, 600, 7200 7500 3000
requency (i) requency (i)
ste o3cHi2S2 Ste o3cHo Sz
Condion £ AVG, BE 54 3m HE_ANT_3117_0107 HORIZONTAL Condtin £ AVG_ 54 3m HE_ANT_3117_0107 HORZONTAL
RBIV-1000.000KHz VBW:10.000KHz RBIV:100.000RHz VBW:10.000K¢z
Prject 2191601 Projct 21191601
Wode ode 31 Mode Mode 31
Av sn #19 GIB227012184000K s #19 GIB227012194000K
. Plane Zwith Accessory Plane 2 with Accessory
setng Defait seting Defaut
Over Linit  Resdantenna Cale pream A/Pos T/pos Over Linit  Resdantemns  Cavle pream A/Pos T/pos
Frea Level Limit Line Leved Factor Loss ractor Renar Frea Level Unie Line Lovel Factor . Remari
B T T R T R T R R A R
1 23654 41361264 3400 3641 370 551 226 129 160 Aversge 1e 0200 8078 3078 .00 7977 3176 .55 226 19 le0 Average
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SPORTON LAB.

FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CHOO 2402MHz

Vertical Fundamental

vats et
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
a7 w3
eax _7a
70 700
29| 0 - 5’5MMMWW
350 350
s s
510 g 552 B £ 735 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191501 Prject 21191601
Vods Wodo 31 Vode Mode 31
Peak s #19 GOB227012194000K SN #19 GIBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari

Wi Gave @ @ @ @ = o P A T R S
1 meas sis - 7a.ce dede 370 553 225 100 201 Pesk 1t 0200 86.63 1263 7400 ELE2 .70 S.55 24 100 201 Pesk
oauzs oatxs
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o
704 704
Ave st
52 524
] RS e
35.0| Y S AN SN B e
173 ez
570 =D 7% 7575, o 78t o0 00, 00, 7200 7500 000
roquency () roquency (W)
ste o3cHizs2 Ste o3cHe S
Condin - AVG_BE 54 3m HF_ANT 3117 0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117 0107 VERTICAL
RBIV-1000.000KHz VBWEH0.000KHz RBIV:1000.000RHz VB 10000z
Prject 21191601 Projct 2191601
Wods ode 31 Mode Mode 31
Av g s #19 GIBZ27012194000K SN #19 GIBZ27012194000K
Plane s Plane
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 2303 6083117 e 388 3170 .51 226l 201 Aversge 1o aeroo s5.87 318 sac0 085 370 555 3224 oo 201 Aversee
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SPORTON LAB.

FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH19 2440MHz - L

2 Horizontal Fundamental

et P
1 gBuvim) Date: 20220528 - oate: 20220520
1224 1225
1050 1050
875 87.5( 1
pec 74
700 700
L parrrthcrtbrect
350 350
14 173
= 5 By o 77 7850 o0 T, oo 2200 7500, E
Trecuency Oz requency (wiz)
oscH0257 o wscH25z
Condon PEAK_BE 74 3m HE_ANT_3117_0107 HORZONTAL Condion - PEAK_74 3m HE_ANT_3117 0107 HORZONTAL
RO 1006 000Kz VBW 3000 000K¥z e 1000 00Kz VEW 3000 000KHz
Poject 2rist601 Profct Srisigor
Vods odo Voke ode
Peak s 19 GOB221012104000K N #19 GUB227012194000K
Piane Zuin Accessory Piane Zuih Accessory
Cating i ting Dufu
Over Linit Reaintema Cable Preamp AfPos T/pos Over Linit  Readntemna Cable Pream AfPos T/Pos
frea tevel et ‘L Lbeet Fecton Clers Facrer Renark Frea Level (iee Line oot Fecton lore Facest Renari

T W moe B @wm e /e @8 @8 on  deE

T W @w/e @ dw/m W dem @ @ o e

1 230.32 50.19 -23.81 74.00 45.26 3170 S.49 3226 120 150 Pesk 1% 2040.00 85.05 12.05 74.00 80.50 32.00 S.61 3214 120 150 Pesk

Data2 oata 4
1 aBvim) Date 20220520 _ oot 20220520
122 1225
1054 1050
ars orsl 4
704 ‘ 700
524
354
14 73
= = oy s 7522 7480 o0 0. 00 7200 7500,
Freauency (o Frequency (e)
axcHoz sz ste oscrozsz
Condtion - AVG_BE._ 54 3m HF_ANT_3117_0107 HORZONTAL Condtin - AVG_54 3m HE_ANT_3117_0107 HORIZONTAL
RBIV-1000 000KHz VBWLH0 000Ktz REVI-1000 000RH VB 0.000KHz
Prject 2191601 Prject 21191601
Mods Mo 32 Vode ode 32
Av N #19 GOB22TO12194000K SN #19 G0B227012194000K
. Plane Zuith Accessory Plane Zuith Accessory
ceting Detat seing Deta
Over Linit  Reasintenna Cable Presap A/Pos T/pos Over Limit  Reasintemma Cable Pream A/pos T/Pos
frea Level Limis Line Lol Facror Loss Factar Remark Frea Level Lime Uine Level Fector Loss Facror Remar
TR mws @ wwe @A @e @ @ w w T maws @ e @ @ @ @ w wm

1 27hEs 4137 163 5600 36.39 3170 S.53 3225 10 150 Aversge 1% 200,00 85.25 3125 .00 79.79 3200 S.61 3204 120 150 Average
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samronis.  FCC RF Test Report

Report No

.+ FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

Horizontal

Fundamental

Date: 20220529

03CHD2-5Z.

21191601

Peak

iz dBuv/m

PEAK_BE 74
525) \ ks
350)
175
430 24, 258, 272, 2256, 250
Frequency (MH2)

ANT_3117_0107 HORZONTAL

PEAK_BE 74 3m HF.
RBW-1000.000KHz VBW:3000.000KHz

Mode 22
#19 GOB227012194000K
z s

@ B/ dow /@ @

1 2089.99 5175 -22.22 7a.00 45.95 3210 5.68 31.95 120 150 Peak

n e

Left blank

Date: 20220529

AVG_eE 54|

03CH02-52

Mods 3
#

Avg.

458, 272,
Frequency (MHz)

AVG_BE_54 3m HF_ANT_317_0107 HORIZONTAL
RB/-1000.000KHz VBW-A0.000KHz
211916.01

2
9 GOB227012194000K

1 269.52 42.34 -11.66 54.00 36.41 3210 5.68 3185

n e

150 Aver

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

Vertical

Fundamental

oatw 7 vat
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
87.5| 87.5( 1
eax _7a
70 700
529 : 524 [N SRS RS
PR RO A
350 350
s s
510 735 5 = iz 75 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191501 Prject 21191601
Vods Wodo 32 Vode Mode 22
Peak s #19 GB227012194000K SN #19 GIBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari
R T i R R S b e W T w B e
1 asemge seds 1.5 7ece 5.4 370 553 225 100 204 Peak e aue.0 se.ss 12.65 4.0 8122 .60 5.1 T4 106 204 Peok
oam:e bat: 10
i aBuvm) Date: 20220529 W Date: 20220529
1225 1229
1050 1050
a1 o .
700) 700
w54
523 529
1 | ISR S
O I T r—
250 O N U S
s s
= B 555 i, g 75 o0 oo, 00, 200 7500 Sat0
roquency (i) roauency ()
Ste 0scroz:sz Ste aacHozsz
Condiion AV BE. 54 3m HE_ANT 3117_0107 VERTICAL Condon - AVG. 64 3m HE_ANT 3117 0107 VERTICAL
REVT-1000 000KH; VBW'10.000KHz RBYI 1000 000RHe VB 10 000KHz
Prject 21191501 Prject 21191601
Vods Vode Mode 22
Av g s #19 GIBZ27012194000K SN #19 GIBZ27012194000K
. Plane sc Plane
sting Dot ceting Defa
Over Linit Resdintenna Casle Preams AfPos T/pos Over Linit  Readintemna Covle Pream A/Pos T/Pos
Frea Level Linie Line Leves Factor Loss Foctor Renaric Frea Level Uinis Line Level Focior Loss Factor Remark
T T R R A R
1 e 631257 e ds 370 551 225 100 204 Aversge 1+ w000 s .63 5400 79.05 00 S.El .1e 100 208 Average
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SPORTON LAB.

FCC RF Test Report

Report No

.+ FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

2 Vertical

Fundamental

Date: 20220529

PEAK_BE 74

430 24,

Ste 03CHD2-5Z.

oject 21191601

Peak &

iz dBuv/m

258, 272,
Frequency (MH2)

PEAK_BE_74 3m HF_ANT_317_0107 VERTICAL

RBW-1000.000KHz VBW:3000.000KHz

Mode 22
#19 GOB227012194000K
z s

OB GBuv/m dBuv dB/m  dB 8 cm  deg

1 2683.97 s0.35 -23.65 7a.00 4457 32.07 5.65 3195 100

2 2456, 250

208 peak

Left blank

Data12
) o) Dates 20220529
1225
1050
a1
704 \
\ AVG_BE 54|
525
354
173
50 7 155 22 2456 7500
Froquency (i)
o3cHizs2
AVG_BE 54 3m HE_ANT 3117 0107 VERTICAL
RBIV-1000.000KHz VBWEH0.000KHz
21191601
od 22
Av g #19 GIBZ27012194000K
. Zwith Accessory
Renaric

1 268530 42.46 1154 54.00 36.68 32.07 5.65 31.95

= ae

100 204 Average
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

2 Horizontal Fundamental

oat3 P
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
a7 w3
pes se 74 eax _7a
700 700
523 529 B v
RIS IO
350 350
s s
= 7358 7 it 5 7 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAK_BE. 74 3m HF_ANT_3t17_0107 HORZONTAL Condion  PEAK_74 3m HE_ANT_3117_0107 HORIZONTAL
REWN-1000 000KHz VEW 3000 000KHiz REW.1000 000K/ VEW 3000 000KFe
Prject 21191501 Prject 21191601
Vods Wod 3 Vode Mode 33
Peak s #19 GB227012194000K SN #19 GIBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari

OB GBuv/m dBuv dB/m  dB 8 cm  deg GBuv/m ~ dB dBuv/m dBuv dB/m @B a8 cm  deg

1 269.60 51.16 -22.8 7a.00 45.23 3210 5.68 3185 128 156 Peak 1+ 20%0.00 86.05 12.05 74.00 80.27 32.07 5.66 31.95 126 156 Peax

otz oata:2
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o
704 704
MG e 54 Ave st
525 524
J
Jod
350 P I O A
173 12
0 768 27 > oy 7 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condion - AVG_BE 54 3m HE_ANT_3117_0107 HORZONTAL Condion: AVG_54 3m HE_ANT_3117_0107 HORZONTAL
RBIV-1000.000KHz VBWEH0.000KHz RBIV:1000.000RHz VB 10000z
Prject 21191601 Projct 2191601
Wods ode 33 Mode oce
Av s #19 GIBZ27012194000K SN #19 GIB227012194000K
. Plans Zwith Accessor Plane 2 with Accessory
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm
1 asses .07 1173 S0 .46 3210 .66 395 1 156 Average 1o ase.oo $5.25 3125 5400 79.47 .07 5.6 LS5 16 16 Aversge
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SPORTON LAB.

FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

Vertical

Fundamental

oatw 7 a5
i agovm) Date: 20220529 — Date: 20220529
1223 1229
1050 1050
a7 w3
pes se 74 eax _7a
700 700
29 + 525WWWWWW
350 350
s s
= 7358 7 it g 7 o0 oo, oo, 2200 7500 300
requency (i) reauency ()
ste ascrozsz Ste aacHoz sz
Condiion PEAKBE. 74 3m HF_ANT_3t17_0107 VERTICAL Condion  PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
REWN-1000 000KHz VEW 3000 000KHiz REW1000 000K/ VEW 3000 000KFe
Prject 21191501 Prject 21191601
Vods Wod 3 Vode Mode 33
Peak s #19 GB227012194000K SN #19 GIBZ27012194000K
Pine 2wt Accessory Plane Zuah Accesecey
sting Defoi <ating Befaut
Over Limit  Resghntemna Cavie preamy A/Pos T/pos ver Lisit Resthntenna Cable Preamp A/Pos T/Pos
Frea Level Uit Line Lovel Factor Loss Fecior Renarkc Frea Level Uinis Line Level Focror Loss Factor Renari

1 2699.60 4235 -11.

65 se.00 36.42 3200 5.68 3.8 100

205 average

@ @ @ @ @@ e P A T R S
1 aasass sise-n.ds 7400 4561 3210 S.68 385 100 205 Pesk 1+ 3000 86.61 1261 74.00 80.83 2.07 5.6 3195 100 205 Pesk
oam:e oatz6
e @Buvim) Dates 20220529 —— Dates 20220529
1225 122
1050 1050
a1 o
704 704
MG e 54 Ave st
525 524
354
173 12
0 768 27 > oy 7 o0 00, 00, 7200 7500 000
Froquency (i) roquency (W)
ste o3cHizs2 Ste o3cHe S
Condin - AVG_BE 54 3m HF_ANT 3117 0107 VERTICAL Condion+ AVG 54 3m HE_ANT 3117 0107 VERTICAL
RBIV-1000.000KHz VBWEH0.000KHz RBIV:1000.000RHz VB 10000z
Prject 21191601 Projct 2191601
Wods Mode Mode 33
Av g s #19 GIBZ27012194000K SN #19 GIB227012194000K
. Plane sc Plane
setng Defait seting Defaut
Over Linit Readintenna Casle Pream A/Pos T/Pos Over Linit  Readintenna Cable Pream ArPos T/pos
frea Level Limt Line Level Factor Loss Factor Remari frea Level Lime Line Level Factor  Loss Factor Remari
e e @ @ @ e @@ o e Gava @ e W e @@ o dm

1+ 2450.00 5.85 31.35 54.00 G0.10 32.07 5.66 31.95 100 205 Peak
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SPORTON LAB.

FCC RF Test Report

Report No. : FR211916-01B

2.4GHz 2400~2483.5MHz

BLE (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CHOO0 2402MHz

Horizontal

Vertical

Peak

Data: 15

A (@Buvim) Date: 20220529
1225
1050
a75)
PEAK 74
70|

A6 54

B e PR Lo RV LS S

350]
175
0 7600, 2200, 16800, 21400, 26000
Frequency (MH2)
ste 03CH0252
Condtion PEAK_74 3m HF_ANT_3117_0107 HORIZONTAL
Project 21191601
Mode Mode 31
SN #19 GOB227012194000K
Plane

1 480400 41.98 -32.02 75.00 57.40 33.80 .68 57.90  ---  --- Pesk

Data: 16

1 g Date: 20220529
1224
1050
Iz
penw 74
704
A6 54
52
Lo T PRI S
350
17
a0 7o 200 Te00 700 E
Froauency (WHa)
ste o3cHo2:52
Condiion + PEAK_74 m HF_ANT_3117_0107 VERTICAL
Projct 21191601
Mode Mode 31
SN #18 GIB227012194000K
Plane Zuith Accessory
seting Defaul

Over Limit Resgantenna Cable Preasp A/Pos T/Pos
Freq Level Limit L

T W Gewv/m 8 dBuv/m

1 4804.00 43.01 -30.99 74.00 55.43 33.80 B.68 57.90  --- o Peak
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH19 2440MHz

2 Horizontal Vertical

oata: 19 oata: 20
el amuvim) Dates 20220529 A amavim) Dates 20220529
1224 1229
10540 1050
a3 o7
pear 74 pear 74
700 704
G 54 AvG 54
52z g 525
| R et et 0 S i
350 354
12 114
@ 7o, 2200, [ 7m0, Zo000 00 7o00. T2z00. Tos00. Zra00. 000
Frequency (1Hz) Frequency (W)
oacHo2S2 ste aacHo2:52
Condiion - PEAK_74 3m HF_ANT_3117_0107 HORZONTAL Condiion - PEAK_74 3m HF_ANT_3117_0107 VERTICAL
Peak Project 21191601 Project 21191601
Mode Miode 32 Mode
s #19 GIB227012194000K SN #19 GIBZ27012194000K
Plane - Plans with Accessory
seting Defaut seting Defaul

1 amece 4185 3212 7a.00 57.26 3373 879 57.90 1 4me.00 41.85 3210 74.00 57.24 3373 879 57
2 730000 45,92 26.05 73.00 36.62 35.73 11,09 9.5

2 730000 45.10 26,9 74.00 5.0 35.73 1169 9.52 - - Peax
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR211916-01B

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

BLE CH39 2480MHz

H

orizontal

Vertical

""" @ Buvm
1 asce.c0 42.95 3104 73.00
2 7ase.0 4a133 29.67 7300

G dom @ @ =3 iz dBv7m
s8.15 3373 8.95 7.9 - peak 1 assa.00
s7.25 3578 112 59.88 = peak 2 7esele0 ea.ss 29012

@ au/m  dewv  ao/m

4262 -31.38 74.00 57.81 3373 .95 57.90
7al00 57

oat 15 oata: 15
i agovm) Date: 20220529 2 Bavim) Date: 20220529
1223 1229
1050 1050
a7 w3
peak 74 eax _7a
70 700
e s v, 54
2 529
e DTN A Qv S PR S e e
350 350
s s
o 7o 2200, Touto. Fi400 Ze000 500 Too. 2200, Teado. Fiaco. Zo000
Frequency (i) Freauency (i)
ste ascrozsz Ste aacHoz sz
Condiion PEAK74 m HE_ANT_3117_0107 HORZONTAL Condion PEAK. 74 3m HE_ANT_3117_0107 VERTICAL
Prject S1101501 21101501
Vods Vode
s £15 Gomzzr02194000K s # GuB221012194000K
Pe ak Plane = Plane with Accessory
sting Defoi ceing Defaut
[— o Apos T/pos o

@

5 3575 1112 9.6
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=aanas.  FCC RF Test Report Report No. : FR211916-01B

Emission below 1GHz

2.4GHz BLE (LF)

BLE 2.4GHz 2400~2483.5MHz

ANT BLE LF

2 Horizontal Vertical

oo e
) B Dat:202206.08 1 aoavm) Date: 2022.06.00
700 74
a0 s0q
reccasss reccuassal
s0d Jes| saq lo
f I
aogf—1 ag—!
300) P 5 300 2 5 2
PR TP s s b : H e
al, ) e 204 ot
Y |
10 10q
7 oy i e T v 7 [ 2 o )
reauency () Froquony ()
vscHnSz ste oscHo252
Condon - FCC CLASS-8 3m LF_ANTA1303_18 HORIZONTAL Condton - FCC CLASS.8 3 LF_ANT1309_18 VERTICAL
P/ Project 21191601 Proect 21191601
Wods Hods 5 Mods Made 5
Wl #19 GOB221012194000K Wl #19 G0B21012194000K
Pins Zuih Accassory Plans Zuih Accessory
Defau
Peal Frea Level Limit line Lived Factor Loss Factor Remark Freq Lever Uinie Line Level factor Loss Factor Remark
e e @ wW @ a@m @® e e T @ @ wwe @ @ @ @ a e

59 -12.41 40.00 33.53 24.80 0.5 31.30 1 29.80 -10.20 40.00 35.74 26.80 0.56 3130

B 2 88 15.5: o 072 17.5 119 3148
3 2004 2551 20,49 46.00 37.85 17.64 1.62 31.63
3 3%.66 25.13 2087 46.00 32.68 2173 2.11 3139
5 63819 26.60 -19.40 46.00 29.16 26.14 2.75 3145
6 91270 29.32 -16.68 46.00 26.23 29.20 3.34 31.45

o
5

4%

85263 28.15 17.85 46.00 27.42 28.91 3.28 3146
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Appendix E. Duty Cycle Plots

Duty
Duty Cycle(%) Factor T(ms) 1/T(kHz) VBW Setting
(dB)
Bluetooth LE 1Mbps- ANT1 61.11 2.14 0.383 2.614 3KHz
Bluetooth LE 1Mbps- ANT2 60.81 2.16 0.381 2.624 3KHz
Bluetooth LE 2Mbps- ANT1 31.25 5.05 0.196 5111 10KHZ
Bluetooth LE 2Mbps- ANT2 31.52 5.01 0.197 5.074 10KHZ
Bluetooth LE 1Mbps- ANT1
Ref Level 30.00 dBm Offset 11.20 dB @ RBW 10 MHz
o Att 30 de @ SWT 1.5 ms VBW 10 MHz
SGL
® 1Pk Max
D3[1] 0.19 dB
20 dém M1[1] —Z%E@U:Bl:i
10 dem 150.00 ps!
0dem
-10 dBm
-20 dBm
TR T i g
-40 dBm
-50 dBm
-60 dBm
CF 2.44 GHz 691 pts 150.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | _Function Function Result |
M1 1 150.0 ps -2.64 dBm
D2 M1 1 382,61 ps -0.09 dB
D3 M1 1 626.09 ps 0.19 dB
L JL GHRNRRNED wa
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Bluetooth LE 1Mbps- ANT2

Spectrum |

&)

Ref Level 30.00 dBm
o Att 30 de
SGL

Offset 11.20 d&
@ SWT 1.5ms

@ RBW 10 MHz
VBW 10 MHz

@ 1Pk Max

20 dBm

10 dBm

D3[1]

M1[1]

0.10 dB|
626.81 ps
-2.53 dBm|
226.09 ps)

0 dBm M1

|
b
¢

-10 dBm

~

-20 dBm

LA BB

-40 dem

-50 dem

-60 dBm

CF 2.44 GHz

691 pts

150.0 ps/

Marker
Type | Ref | Trc |

X-value |

Y-value | Function

M1, 1
D2 M1 1|
D3| M1| 1|

226.09 ps |
381.16 pis |
626.81 pis |

-2.53 dBm
-0.00 dB |
0.10 d&

Function Result |

JU

Bluetooth LE 2Mbps- ANT1

Spectrum |

anmn e«

&)

Ref Level 30.00 dBm
o Att
SGL

30de @ SWT

Offset 11.20 dB @ RBW 10 MHz

1ms

VBW 10 MHz

@ 1Pk Max

20 dém

D3[1]

10 dem

M1[1]

-0.02 dB
626.09 ps
-2.34 dBm

70.29 ps

0 dem Lt

-10 dBnj

-20 dBnj

Br

-40 dem

-50 dém

-60 dém

CF 2.44 GHz

691 pts

Marker
Type | Ref | Trc |

X-value |

Y-value | Function

100.0 ps/

M1 1
D2 M1 1
D3 M1 1

70.29 ps |
195.65 ps |
626.00 s |

-2.34 dem
-0.20 dB |
-0.02 dB

Function Result )
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Bluetooth LE 2Mbps- ANT2

Spectrum | :g'

Ref Level 30.00 dém Offset 11.20 dB @ RBW 10 MHz

fo Att 30de @ SWT 1ms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.09 dB

625.36 ps|
2.69 dBm
85.51 ps

20 dém

M1[1]
10 dem

0 dem—4L 5

Y B2

£
-10 dem

-20 dBm

raka YT Ef NI Y T e TN

-40 dBm

-50 dém

-60 dém

CF 2.44 GHz 691 pts 100.0 ps/
Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 85.51 ps -2.69 dBm
D2 M1 1 197.1 ps -0.12 de |
D3 M1 1 625.36 ps 0.09 dB
J{ G e
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